
water

Article

Preparedness Plan for the Water Supply Infrastructure during
Water Terrorism—A Case Study from Irbid, Jordan

Muna Hindiyeh 1 , Aiman Albatayneh 1 , Rashed Tarawneh 1 , Suzan Suleiman 1 , Adel Juaidi 2,* ,
Ramez Abdallah 2, Salah Jellali 3 and Mejdi Jeguirim 4,5,*

����������
�������

Citation: Hindiyeh, M.; Albatayneh,

A.; Tarawneh, R.; Suleiman, S.; Juaidi,

A.; Abdallah, R.; Jellali, S.; Jeguirim,

M. Preparedness Plan for the Water

Supply Infrastructure during Water

Terrorism—A Case Study from Irbid,

Jordan. Water 2021, 13, 2887. https://

doi.org/10.3390/w13202887

Academic Editors: Carmen Teodosiu

and Maria Mimikou

Received: 11 September 2021

Accepted: 12 October 2021
[...]
Institutional Review Board Statement: Not applicable.

Informed Consent Statement: Not applicable.

Data Availability Statement: Not applicable.

Acknowledgments: The authors would like to acknowledge the German Jordanian University, An
Najah National University and Université de Haute-Alsace, 68100 Mulhouse, France, and Sultan
Qaboos University, Oman, for facilitating this research.

Conflicts of Interest: The authors declare no conflict of interest.

Appendix A. Water conflicts in the Middle East region (1984–2017)

Year Parties Involved Basis of Conflict Description Reference

1948 Arabs, Israelis Military Tool
Arab forces cut off water supplies to West

Jerusalem.
[7,8]

1951 Israel, Jordan, Syria
Political tool, Military

tool, development
dispute

Jordan decided to irrigate the Jordan Valley by
using the water from the Yarmouk River; Israel

responded by draining the Huleh swamps
between Syria and Israel.

[8,9]

1965–1966 Israel, Syria

Military tool, political
tool, control of water

resources, development
dispute

Arab countries planned to divert the Jordan River
headwaters at Hasbani and Banias to tackle the

Israeli National Water Carrier, but Syria stopped
construction in July 1966.

[7,8]

1967 Israel, Jordan Military target and tool
Israel completely destroyed the Arab diversion

network on the Jordan River headwaters.
[7,8,10,11]

1969 Israel, Jordan Military target and tool

Israel destroyed the east Ghor canal after
suspecting that Jordan was diverting the river of
Yarmouk extensively. An agreement was made in
1970 between Jordan and Israel, and was led by

the US.

[9]

1974 Iraq, Syria
Military target, military

tool, political tool,
development dispute

Iraq claimed that the al-Thawra dam in Syria was
reducing the flow of the Euphrates river; thus,

they gathered troops along the borders and
threatened to bomb the dam.

[12]



Water 2021, 13, 2887 17 of 22

Year Parties Involved Basis of Conflict Description Reference

1981 Iran, Iraq Military target and tool
Iran bombed a hydroelectric facility in Kurdistan,

which led to blacking out large areas of Iraq.
[10]

1980–1988 Iran, Iraq Military tool Iran flooded Iraqi defenses by diverting water. [13]

1982 Israel, Lebanon, Syria Military tool
Israel cut off the water supply of Beirut during

the siege.
[8]

1990 Iraq, Syria, Turkey
Development dispute,
military tool, political

tool

As part of the Grand Anatolia Project, the Ataturk
Dam interrupted the flow of the Euphrates for

around a month. Moreover, in the 1990s, Turkey
threatened to cut off the water flow to Syria in

response to Syrian support for Kurdish rebels in
the south of Turkey.

[7,10]

1991 Iraq, Kuwait, US Military target
Baghdad’s water systems were targeted by the

allied coalition.
[10]

1991 Iraq, Kuwait, US Military target
During the retreat of Iraqi’s troops from Kuwait,
they destroyed a large portion of the desalination

capacity.
[10]

2003 Iraq Terrorism
Terrorists bombed the main water pipeline in

Baghdad.
[14]

2014 Iraq-ISIS Tool of war
ISIS troops managed to siege the Haditha dam on

the Euphrates River for months.
[15]

2014 Iraq-ISIS Control water resources
After the capturing of Mosul and Tikrit, ISIS cut

off the water supply to all surrounding areas.
[16]

2017
Syrian

government-Free
Syrian Army

Tool of war

The water pumping station in Ain al-Fijeh near
the capital city Damascus was damaged during

the battle in Wadi Barada area. The rebels
poisoned the water supply source by dumping

large amounts of diesel into the spring.

[17]

Appendix B. Water Sector Assets in Irbid

• Bushra water tank: the gate of the tank is not well sealed.
• Zabda water reservoir: Well secured
• Wadi Al-Arab’s Wells:

q Wadi Al-Arab well #9

- Well secured with a fence, but the gate is not closed with a tight seal.
- Concrete casting has to be repaired.
- There is no tube to measure the surface of the static water.
- Presence of sheep grazing activities next to the first protection area.

q Wadi Al-Arab well #14

- The gate is well-sealed.
- The concrete needs to be repaired and the well site needs some cleaning.

q Wadi Al-Arab well #13

- Well secured with a fence and surveillance.

q Wadi Al-Arab well#16

- Well is under construction.

q Wadi al-Arab well #11

- The gate is not closed with a tight seal.
- Electrical cables are not well protected.

q Wadi Al-Arab well #5

- Not well secured with a fence, and the concrete casting needs to be repaired.



Water 2021, 13, 2887 18 of 22

q Wadi Al-Arab Water Treatment plant

- It is located in the southwest of Irbid governorate.
- Its main tributaries are Wadi Al-Arab wells # (1–15) and Dahleh wells.
- The aim of the Wadi Al-Arab treatment plant:
- Raw water is pumped from the supply sources, where the raw water mixture is collected in the wall structure. Water is

pumped into ventilation towers to reduce high levels of sulfur and iron.
- Water is pumped into the coagulation ponds where the chemical coagulation material (KMnO4), Al2(SO4)3, and

polymers, are added only in cases where turbidity exceeds 60 NTU.
- After processing, the treated water is pumped to the lifting station (1) (PS1). The new lifting station (1) was constructed

with a storage capacity of 3000 m3, with the aim of storing water exceeding the PS1 storage capacity when the quantity
exceeds 2000 m3.

- The treated water is pumped to the PS2 (pumped pumping station) and then pumped to the PS3 (Deir Al-Sana) pump
station.

- The treated water is pumped into a 100 m3 concrete aggregate tank, which in turn supplies a pumping station.
- A tank of butter is supplied from the treated water from the Za’tari pumping station through the Umm Lulu pumping

station.

To improve the quality of well water, which has high concentrations of iron, sulfur, and turbidity, and is treated by ventilation,
primary chlorination, mixing and stirring, filtration, filtration, and final chlorination, with a design capacity of 20 million m3/Jerash
and Ajloun with treated water.

q Al-Nuaimah pumping station 1

The Nuaimah pumping station is located in the southeast of Irbid governorate, 17 km away from the governorate center. Raw water
comes from Al-Nuaimah’s well #1 with a pumping flow of (24m3/h). Water is first collected in a steel tank with a 50 m3 volume,
and then treated with chlorine in a chlorination unit. Finally, the chlorinated water is pumped to the serviced areas of Nuaimah and
Katem.

q Jahfieh pumping station

Raw water comes from two wells: Jahfieh 1 and Jahfieh 2, with a pumping flow 59 (m3/h) and 100 (m3/h), respectively. Water is
first collected in a cement tank with a volume of 100 m3, and then treated with chlorine in a chlorination unit. Finally, the
chlorinated water is pumped to the serviced areas Jahfieh, southern shrine, Deir Youssef, and Kefriuba.

q Makhraba Pumping Station

It is only a pumping station; no treatment or disinfection occurs. Wadi Al-Arab pumping station provides the station with a flow of
2400 m3/h. The chlorinated water is stored in a cement tank with a capacity of 200 m3 and is distributed to serve the Makhraba
area and Deir-Alsa’anah.

q Asa’ara Pumping Station

Raw water is provided from Asa’ara’s well; water is pumped to the ventilation tower to remove high levels of sulfur and ferrous
concentration and is passed through sand filters to decrease the level of turbidity. Finally, the treated water is collected in two metal
tanks and is injected with chlorine for disinfection, to be distributed to feed the Asa’ara area and Foa’ara pumping station

q Hekma Pumping Station

Raw water is provided from the Hekma well; water is pumped to the ventilation tower to remove high levels of sulfur and ferrous
concentration and is passed through sand filters to decrease the level of turbidity. Finally, the treated water is collected in a metal
tank and is directly injected with chlorine for disinfection, to be distributed only once a week from the Saal area.

q Kremeh Pumping station (different quality of raw water)

Raw water comes from two wells; Kremeh well 4, Kremeh well 5, having the same rate of pumping flow of 60 m3/h to treatment
units. It passes through three sand filters and then through the cartridge filters and membrane filters to remove impurities and
turbidity. Chlorine is injected before water reaches the 150 m3 cement tank. Then, treated water is pumped into a 650 m3 cemented
tank. Raw water is pumped from a well (1), a well (3) to a 650 m3 reservoir, and is directly injected with chlorine. The chlorinated
water is pumped from the reservoir to feed the network of the town of Al-Kareemah, Abu Siddo, Saffra, Al-Qarn, Abu Abel, and
Wadi Al-Rayyan.

q Carrier Line /Irbid Governorate

Raw water is pumped from the Sulaykhat Well (3), Sulaykhat well (6) and al-Sulaykhat well no. (8) through the conveyor line,
which feeds the network of Abu Sidou and Al-Qarn. Water is chlorinated directly through the carrier line.



Water 2021, 13, 2887 19 of 22

Appendix C. Pathogens and Bio-Toxins along with the Most Effective Decontamination Method(s) for
Each Contaminant

Table A1. Examples of biological pathogens that can pose a threat to drinking water systems and their properties.

Disease Agent Persistence in
Water

NOAEL Daily
Water

Consumption
5L/day

NOAEL Daily
Water

Consumption
15L/day

Direct
Human-
Human

Transmission

Conventional
Chlorination

Incubation
Period

Inactivation
Techniques

Anthrax Bacillus
anthracis

2–18 years in
water 171 spores/L 57 spores/L No

Inactivation of
vegetative

form. Spore
form is

resistant

12 h–19 days
• >95 ◦C
• Filtration <

1 µm

Plague Yersinia pestis 16 days in
water 2 organisms/L <1

organisms/L Yes Inactivated by
chlorination 2–5 days

• 55–72 ◦C
• Sunlight
• 1% Sodium

hypochlorite

Tularemia Francisella
tularensis

Several
months in

water

3 × 106
spores/L

1 × 106
spores/L No Inactivated by

chlorination 1–14 days

• Filtration <
0.22 µm

• UV radiation
dose 3.4 mW
s/cm2 at
253.7 nm

Food
safety
threats

Salmonella
spp.

8 days in
water

100
organisms/L

300
organisms/L Yes Inactivated by

chlorination 12–72 h

• UV radiation
dose 15.2
mW s/cm2

at 253.7 nm

Shigella 2–3 days in
water

100
organisms/L

300
organisms/L Yes Inactivated by

chlorination 48 h

• FAC residual
of 0.05 mg/L
at (20–29 ◦C)

• UV radiation
dose 3.4 mW
s/cm2 at
253.7 nm

Glanders Burkholderia
mallei

30 days in
water

9 × 104
spores/L

3 × 104
spores/L Yes Unknown 2–6 weeks • 1% Sodium

hypochlorite

Psittacosis Chlamydia
psittaci

18–24 h in
seawater unknown unknown Rare

Inactivated by
chlorination

(3g/L
chloramine-T)

5–14 days

• 1% Sodium
hypochlorite

• Sensitive to
heat and
most
disinfectants

Q fever Coxiella
burnetii

160 days in
water

<1
organisms/L

<1
organisms/L Rare Unknown 2–3 weeks • >65 ◦C

Typhus
fever

Rickettsia
prowazekii Unknown <1

organisms/L
<1

organisms/L Yes Unknown 5–18 days

• Sensitive to
heat

• 1% Sodium
hypochlorite

Water
safety
threats

Vibrio cholerae 6 days in
water

10
organisms/L

30
organisms/L Unlikely Inactivated by

chlorination 1–5 days • 1% Sodium
hypochlorite

Cryptosporidium
parvum

Several weeks
in water 0.01 oocyst/L Yes

Cannot be
inactivated by
chlorination

1–14 days
• Ozone

inactivation
at 20 ◦C

Table A2. Examples of bio-toxins that can pose a threat to drinking water systems and their properties.

Bio-Toxin Source Agent

NOAEL Daily
Water

Consumption
2L/day

Stability in Water Conventional
Chlorination Detoxification Techniques

Aflatoxin Aspergillus flavus
A. parasiticus 0.5–15 µg/L Probably stable Can be removed

• Ozone (13–95%) *
• Ammoniation (79–90%) *
• Redox-active enzymes

(<96%) *

Anatoxin A Cyanobacteria Unknown Inactivated in days Not effective

• Potassium permanganate
• Ozone
• Advanced oxidation
• Activated carbon

adsorption



Water 2021, 13, 2887 20 of 22

Table A2. Cont.

Bio-Toxin Source Agent

NOAEL Daily
Water

Consumption
2L/day

Stability in Water Conventional
Chlorination Detoxification Techniques

Botulinum
toxins C. Botulinum 0.0004 µg/L Stable 6 ppm, 20 min • >80 ◦C

• Reverse osmosis

Microcystins Cyanobacteria 1 µg/L Probably stable Effective if pH < 8

• Potassium permanganate
• Ozone
• Advanced oxidation
• Activated carbon

adsorption

Ricin Castor beans 15 µg/L Stable Resistant at 10 ppm
• >80 ◦C
• Reverse osmosis
• FAC treatment

Saxitoxin Cyanobacteria 0.4 µg/L Stable
Prior filtration is rec-

ommendedresistant at
10 ppm

• Activated carbon
adsorption

Staphylococcal
enterotoxins Staphylococcus aureus 0.1 µg/L Probably stable Unknown • Limited information

available

T-2 mycotoxin
Fusarium,

Myrothecium, and
Stachybotrys

65 µg/L Stable Resistant

• 1% alkaline sodium
hypochlorite solution

• Ozone
• Calcium hydroxide

Tetrodotoxin Fish and marine
animals 1 µg/L Stable Inactivated at 50 ppm • Limited information

available

* Values were tested for feed and food samples.

References
1. Westall, F.; Brack, A. The importance of water for life. Space Sci. Rev. 2018, 214, 50. [CrossRef]
2. Vuorinen, H.S.; Juuti, P.S.; Katko, T.S. History of water and health from ancient civilizations to modern times. Water Sci. Technol.

Water Supply 2007, 7, 49–57. [CrossRef]
3. Curnin, S.; Brooks, B. Making waves: How do we prepare for the next drinking water disaster? Water Res. 2020, 185, 116277.

[CrossRef] [PubMed]
4. Beck, S.; Uppu, P.; Kopansky, R.; Golembeski, J.E.; Black, S.; Burlingame, G.A. Incident Response: Practice Makes Perfect. J. Am.

Water Works Assoc. 2019, 111, 24–31. [CrossRef]
5. Frith, J. Arsenic-the “poison of kings” and the “saviour of syphilis”. J. Mil. Veterans Health 2013, 21, 11–17.
6. Butts, K.H. The strategic importance of water. US Army War College Q. Parameters 1997, 27, 1.
7. Wolf, A.T. Hydropolitics along the Jordan River: Scarce Water and Its Impact on the Arab-Israeli Conflict; United Nations University

Press: Tokyo, Japan, 1995; Volume 99.
8. Wolf, A.T. International water conflict resolution: Lessons from comparative analysis. Int. J. Water Resour. Dev. 1997, 13, 333–366.

[CrossRef]
9. Samson, P.R.; Charrier, B. International Freshwater Conflict: Issues and Prevention Strategies; Green Cross International: Geneva,

Switzerland, 1997; p. 6.
10. Gleick, P.H. Water and conflict: Fresh water resources and international security. Int. Secur. 1993, 18, 79–112. [CrossRef]
11. Swain, A.; Wallensteen, P. Comprehensive Assessment of the Freshwater Resources of the World. In International Fresh Water

Resources: Conflict or Cooperation; Stockholm Environment Institute (SEI): Stockholm, Sweden, 1997.
12. Gleick, P.H. Water, war & peace in the Middle East. Environ. Sci. Policy Sustain. Dev. 1994, 36, 6–42.
13. Plant, G. Water as a Weapon in War. In Proceedings of the Water and War: Symposium on Water in Armed Conflicts, Montreux,

Switzerland, 21–23 November 1994; International Committee of the Red Cross: Geneva, Switzerland.
14. Tierney, J.; Worth, R.F. Attacks in Iraq may be signals of new tactics. The New York Times, 18 August 2003; 1.
15. Schwartzstein, P. Amid Terror Attacks, Iraq Faces Water Crisis. National Geographic. 2014. Available online: http://news.

nationalgeographic.com/news/2014/11/141104-iraq-water-crisis-turkey-iran-isis (accessed on 11 September 2021).
16. ISIS Cuts Off Water, Electricity, Destroys Churches. 2014. Available online: Aina.org (accessed on 11 September 2021).
17. ReliefWeb. No Water in Damascus Hitting Hard—Syrian Arab Republic. 2017. Available online: https://reliefweb.int/report/

syrian-arab-republic/no-water-damascus-hitting-hard (accessed on 11 September 2021).
18. Federal Bureau of Investigation. Terrorism 2002/2005 | Federal Bureau of Investigation. Available online: https://www.fbi.gov/

stats-services/publications/terrorism-2002-2005 (accessed on 11 September 2021).

http://doi.org/10.1007/s11214-018-0476-7
http://doi.org/10.2166/ws.2007.006
http://doi.org/10.1016/j.watres.2020.116277
http://www.ncbi.nlm.nih.gov/pubmed/32798896
http://doi.org/10.1002/awwa.1303
http://doi.org/10.1080/07900629749728
http://doi.org/10.2307/2539033